



HDS

HELLENIC DEFENCE SYSTEMS S.A. (EBO-PYRKAL)

1 ILIOUPOLEOS AVENUE , HYMETTOUS 17236
TEL.. 210 9799544, 210 9799000 - Fax 210 9799560 , 2109799795
e-mail: gmakrigiannis@eas.gr
Web : http : // www.eas.gr

BALLISTIC TEST LABORATORY

TEST CERTIFICATE

NUMBER OF CERTIFICATE : **A.A. :02/11/al/ΓΜ**

CUSTOMER AND ADDRESS : **ALUMIL S.A.**
Kilkis Industrial Area, Stavrochori, P.C. 611 00,

NUMBER OF ORDER : **10722-23/02/2010 ALUMIL S.A.**

DESCRIPTION OF OBJECT : **ALUMINIUM SECURITY HINGED WINDOW M30600_ ANTIBALLISTIC**

CONSTRUCTOR : **ALUMIL S.A.**
Kilkis Industrial Area, Stavrochori, P.C. 611 00,

TESTED FOR : **FB6 NS**

TYPE - CODE : **ALUMINIUM SECURITY HINGED WINDOW M30600_**

SPECIFICATION : **EUROPEAN STANDARD EN 1522 & EN 1523**

TEST PROCEDURE

MEASUREMENT SYSTEM : **a) SABRE System of Measurements Velocity**

REFERENCE TEST : **a) EN 1522 . Windows, Doors ,Shuters and Blinds - Bullet Resistance REQUIREMENTS AND CLASSIFICATION**
a) EN 1523 . Windows, Doors ,Shuters and Blinds - Bullet Resistance TEST METHOD

CONDITIONS OF MEASUREMENT : **TEMPERATURE 19 ° C HUMIDITY 50%**

RESULT OF MEASUREMENT : **In the attached sheets of trials**
THE SAMPLE DO FULFILL THE BALLISTIC REQUIREMENTS TO EN 1522 & EN 1523 " FB6NS "

UNCERTAINTY OF MEASUREMENT :

DATE OF TRIAL : **19/7/2011**

NUMBER OF PAGES : **7**

TECHNICIAN OF TRIAL : **MAKRIGIANNIS GEORGIOS**

HMEP. PUBLICATION : **20/7/2011**

*. The samples have been submitted by the manufacturer. The laboratory has had no influence on the selection of the samples.

Is not allowed the partly reproduction of present without the approval of laboratory of publication. Certificate without signature and seal is considered invalid.

Θέση σφραγίδας Εργαστηρίου



HEAD TEST MANAGER

MAKRIGIANNIS GEORGIOS